
Allen R oell  

1 

ELECTRIC TOOL PARTS LIST 

 

 

 
CIRCULAR SAW 2017 • 08 • 22 
Model   C 7WDM   (E1) 

 

 



Allen R oell  

2 

  
          PARTS                                          C7WDM 

ITEM 
NO. CODE NO. DESCRIPTION NO. 

USED REMARKS 

083Z 372093 CORD CLAMP 1  

0FCQ 372212 SENSORMATIC CHIP 1  

0J4P 372074 FLAT WASHER   φ8*16-1.4 1  

0J74 372005 FLAT WASHER   1/4*5/8-3/32 1  

0JAE 372213 EXTERNAL TOOTH LOCK WASHER   φ4 1  

0JAZ 372018 WAVE WASHER   WW-6 1  

0JE5 372054 C-RING 1  

0JEZ 372010 E-RING 2  

0JMP 372050 O-RING 1  

0JWZ 372015 HEX. SOC. SET SCREW   M4*0.7-8 1  

0JX2 372083 HEX. SOC. SET SCREW   M5*0.8-6 2  

0JZF 372009 HEX. SOC. SET SCREW   M6*1.0-10 1  

0KAD 372020 CR. RE. PAN HD. TAPPING SCREW   M4*0.7-8 1  

0KMQ 372016 HEX. NUT   M4*0.7 T=3.2 1  

0KQY 372073 LOCK NUT   M8*1.25 T=8 1  

0LMH 372214 LOCKING CABLE TIE 1  

0QQT 372085 BRUSH ASS'Y 2  

0QR0 372084 BRUSH COVER 2  

110A 372078 CR. RE. PAN HD. TAPPING SCREW & WASHER 2  

2BEE 372070 SPRING PIN 1  

2DW9 372076 WAVE WASHER 1  

2JGR 372094 CR. RE. TRUSS HD. TAPPING SCREW 3  

2JHZ 372024 CR. RE. PAN HD. TAPPING SCREW 11  

2M2X 372001 RIVET 1  

2MAF 372082 CR. RE. PAN HD. TAPPING SCREW 4  

2MF6 372063 BALL BEARING 1  

2NB7 372046 FINGER DISK SPRING WASHER 1  

2NCK 372030 RETAINING RING 1  

2QK7 372064 WORM GEAR 1  

2QKD 372034 SPRING GUARD 1  

2QL2 372057 BUMPER 1  

2QM7 372007 FLAT WASHER 2  

2QN2 372013 SLIDE PLATE 3  

2QN4 372072 COMPRESSION SPRING 1  

2QND 372029 INNER WASHER 1  

2RFZ 372002 DISC SPRING WASHER 3  

2S1M 372066 BALL BEARING 1  

2U8S 372061 CHUCK NUT 1  

2V2D 372087 SCREW 1  

2W18 372080 CR. RE. PAN HD. TAPPING SCREW 2  

2W4B 372065 OIL SEAL 1  

2W5T 372062 C-RING 1  

2W5X 372026 CHUCK NUT   M6*1.0 T=9 1  

2WP1 372088 CR. RE. RD. WASHER HD. SCREW 1  

34FS 372006 RIVET 2  

35KC 372086 BRUSH HOLDER ASS'Y 2  

37VJ 372048 COVER 1  

392P 372060 O-RING ROD 1  

3CT0 372008 CAP HD. SQ. NECK BOLT   M8*1.25-28 1  

3FKJ 372017 CR. RE. TRUSS HD. ROUND NECK SCREW 1  

3HQ5 372027 HEX. SOC. HEX. WASHER HD. BOLT 1  

3MD5 372067 CR. RE. TRUSS HD. TAPPING SCREW 3  

3NM4 372095 CORD GUARD 1  

3RN7 372059 CR. RE. PAN HD. TAPPING SCREW 7  

3SRE 372075 ARMATURE ASS'Y 1  

3SRK 372077 FIELD ASS'Y 1  

3SRT 372052 SPRING 1  

3SRU 372053 OIL PLUG 1  

3SRV 372031 LOWER GUARD 1  

3SRY 372035 HUB 1  

3SRZ 372022 UPPER GUARD 1  

3SS0 372068 CARRY HANDLE 1  

3SS1 372058 END CAP 1  

 
 
           



Allen R oell  

3 

          Parts                                                C7WDM 
ITEM 
NO. CODE NO. DESCRIPTION NO. 

USED REMARKS 

3SS2 372049 GEAR CASE 1  

3SS3 372081 MOTOR HOUSING 1  

3SS4 372079 INSULATION 1  

3SS5 372089 LEFT HANDLE 1  

3SS6 372090 RIGHT HANDLE 1  

3SS7 372069 HOOK 1  

3SS8 372071 BUSHING 1  

3SSB 372019 COIL SPRING 1  

3SSG 372021 BLADE WRENCH 1  

3SSJ 371999 BASE PLATE 1  

3SSK 372047 BLADDER 1  

3SSP 372028 OUTER WASHER 1  

3SSQ 372025 SPECIAL BOLT 1  

3SSR 372011 SPECIAL NUT 2  

3SSX 372003 DEPTH SCALE 1  

3SSZ 372000 FRONT BRACKET 1  

3ST1 372004 LINK 1  

3ST6 372012 CLAMP HANDLE 2  

3STF 372096 POWER CABLE 1  

3STG 372092 TRIGGER SWITCH 1  

3STQ 372051 CLEVIS PIN 1  

3STS 372091 CR. RE. PAN HD. WASHER TAPPING SCREW 7  

3SWY 372055 O-RING ROD 1  

3SX1 372056 CR. RE. COUNT HD. SCREW 1  

3SX3 372032 CR. RE. PAN HD. TAPPING & WASHER SCREW 1  

3SXT 372023 BLADE 2  

3SXU 372037 SPINDLE ASS'Y 1  

3T70 372215 INSTRUCTION MANUAL 1  

3UXB 372033 LEVER 1  

3UY5 372014 DETENT SETTING PLATE 1  

PVGU 371998 BASE PLATE ASS'Y 1  

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 

 



Allen R oell  

4 

 
         STANDARD ACCESSORIES                                  C7WDM 

ITEM 
NO. CODE NO. DESCRIPTION 

NO. 
USED REMARKS 

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 
 

OPTIONAL ACCESSORIES 
ITEM 
NO. CODE NO. DESCRIPTION 

NO. 
USED REMARKS 

3T16 372098 RIP FENCE ASS'Y   

3BK0 372100 KNOB   

3SSS 372099 RIP FENCE   

N/A 372097 GEAR OIL (Not Shown)   

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 


